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COOKTOP PARTS DESIENER STVLE
ol For Models: GW395LEGQ5, GW395LEGBS, GW395LEGTS Gas Range
(Designer White) (Designer Black)  (Biscuit)

1— llus. Part
No. No. DESCRIPTION

) 1 Literature Parts
Literature Parts LIT9753052 Installation
Instructions
LIT9753051 Use & Care Guide
LIT9753053 Tech Sheet
LIT9753055 Wiring Diagram
LIT9753426 Template, Anti-Tip
LIT9753502 Instructions
(LP Conversion)
LIT3191638 Safer Cooking Tips
LIT9781877 Service Instr.
LIT9753268 Back Trim Instr.
2 Cooktop, Gas
9781890GW White
9781890GB Black
9781890GC Biscuit
9752889 Trim, Rear
Cap, Vent
9753772GW White
9753772GB Black
9752890 Trim, Side
Cap, Burner
Large
3191905 Grey
3191904 Black
Small
3191899 Grey
3191898 Black
11 9780265 Screw, 10-16 x 3/8
12 9752974 Support, Cooktop
13 9751629 Bracket, Pivot
15 9782000 Bracket,
Rear Angle
16 Grate, Burner
8053455 Cumberland Grey
8053456 Black
17 9751984 Bimetal, Fan
18 341196 Thermostat, SPST
20 9751644 Screw, 10-24 x 1/2
9781555 Speed Clip
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FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
9-02 Litho in U.S.A. (amn) 1 Part No. 8187631



CONTROL PANEL PARTS
For Models: GW395LEGQ5, GW395LEGB5, GW395LEGTS

(Designer White) (Designer Black)

16

(Biscuit)

Mus.
No.

Part
No.

DESCRIPTION

1

o~NO O

15
16

34

35

9752897PB
9752897PW
9752897PC

9752901CB
9752901CW
9752901CC

9781889FB
9781889FW
9781889FC

9781888FB
9781888FW
9781888FC
9753504
9752955
9752906

3187767
3187766
9753990FC
9753503
9753639

9781954FB
9781954FW
9781954FC
9780265
9780271
9780273

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

2

Panel, Control
Black

White

Biscuit
Glass—-Console
Black

White

Biscuit

End Cap

Left

Black

White

Biscuit

Right

Black

White

Biscuit

Gasket, Cover
Cover, Control
Clip, Glass (2)
Knobs, Control (4)
Black

White

Biscuit
Label-WPSI Control
Control, Range
Knob, Timer (18)
Black

White

Biscuit

Screw, 10-16 x 3/8
Screw

Screw, 10-16 x 3/4

8187631



COOKTOP BURNER PARTS

For Models: GW395LEGQS5, GW395LEGB5, GW395LEGTS
(Designer White) (Designer Black) (Biscuit)

lllus. Part lllus. Part lllus. Part
No. No. DESCRIPTION No. No. DESCRIPTION No. No. DESCRIPTION
1 \?vtljénrﬁ‘[ Base 8 9753044 Valve, Burner 16 Orifice, Burner
9754183 Srall Cze Large (2) 9753928 Small Base, 6K
oreaiss S (2) 9 9752994 Spark Switch & 9753929 large Base, 12K
2 9753005 Taré]_e( )B RE Harness Assembly 18 9751854 Tubing, Flex
ubing, urner(RF) 10 9754148 Tube, Manifold 21 Head, Burner
3 9753006 Tubing, Bumer(RR) | 7 Manifold 4455979 Small
g g;ggggi PE!”Q' g”mer(tg) 9754116L Left Hand 4455981 Large
ubing, Burner(LR) 9754116R Right Hand 22 8281147 Screw, 8-18 x 5/8
7 9753045 Valve, Burner 13 9754215 Electrode
Small (2) 14 3185829 Bolt, Valve (4)

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
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BROILER & OVEN BURNER PARTS

For Models: GW395LEGQ5, GW395LEGB5, GW395LEGTS
(Designer White) (Designer Black)

llus. Part
No No. DESCRIPTION
1 9752737 Shield, Oven (2)
2 9752738 Flame Shield, Bake
3 9752980 Shield, Flame
4 9751367 Burner, Bake
6 9782065 Ignitor,
Oven Burner
8 9752736GM Pan, Oven Bottom
9 9782105 Tubing, Broil
10 9752698 Valve, Regulator
Assembly
11 776593 Screw, 1/4-20x1/2
12 9781015 Tubing, Valve
13 9752734 Pan Support, Bake
14 9751600 Bracket, Bake
15 9753409 Deflector, Broil
16 9752981 Burner, Broil
18 9751644 Screw, 10-24 x 1/2
19 9752984 Fitting, Broiler
20 9780265 Screw, 10-16 x 3/8
21 9781509 Screw, 8-32 x 3/8
22 9751643 Screw, #10 x 3/8

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

4

(Biscuit)

8187631



DOOR AND DRAWER PARTS

For Models: GW395LEGQ5, GW395LEGB5, GW395LEGTS
(Designer White) (Designer Black) (Biscuit)

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

8187631 5



DOOR AND DRAWER PARTS

For Models: GW395LEGQ5,

GW395LEGBS5, GW395LEGTS

(Designer White) (Designer Black) (Biscuit)

llus. Part
No. No. DESCRIPTION
2 Trim, Door-Left
9782003PW White
9782003PB Black
9782003PC Biscuit
3 Trim, Door—Right
9782004PW White
9782004PB Black
9782004PC Biscuit
4 Trim, Door Bottom
9781209PW White
9781209PB Black
9781209PC Biscuit
5 Glass, Door
9781694PW White
9781694PB Black
9781694PC Biscuit
6 Vent, Door
9753498GW White
9753498GB Black
9753498GC Biscuit
9781490 Seal, Door
Vent Side
9781659 Gasket, Door Vent
8 Handle, Door
9752701PW White
9752701PB Black
9752701PC Biscuit
9 9781449 Gasket, Door Glass
10 9782033 Hinge, Door R or L
90296 Clip
12 9781602 Frame, Window
13 9781586 Shield Door
14 9780771 Bumper, Rubber
15 9781593 Glass, Door (2)
16 9755177 Seal, Glass
18 9754006 Insulation
19 9781600GM Liner, Door
20 9780583 Drawer & Roller
21 9750169 Bracket, Drawer
22 9780272 Screw (4)
10x 1/2
24 Front, Drawer
9782108PW White
9782108PB Black
9782108PC Biscuit
25 423713 Support, Roller
27 9750676 Retainer, Panel
90296 Clip
28 9781502 Retainer, Glass
29 9780265 Screw, 10-16 x 3/8
30 9750693 Channel, Heat
9754005 Insulation,

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

Drawer Rear
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(Biscuit)

OVEN CHASSIS PARTS

For Models: GW395LEGQ5, GW395LEGB5, GW395LEGT5

(Designer White) (Designer Black)




OVEN CHASSIS PARTS

For Models: GW395LEGQ5, GW395LEGBS, GV\(/395LE)GT5
Biscuit

(Designer White) (Designer Black)
llus. Part
No. No. DESCRIPTION
1 9753300 Vent, Burner Box
2 9750514GM Chassis, Front
3 8935 Bulb, Oven
4 9781050 Socket, Light
5 9753011GM Oven Liner
6 9755179 Gasket Oven
7 Oven, Side L or R
9781907PW White
9781907PB Black
9781907PC Biscuit
8 9780664 Shield, Insulation
9 9751789 Fan Duct, Side
10 8053421 Spark Module
11 9752975 Burner Box
12 9752735 Retainer,
Insulation
13 9751653 Duct, Top
9780265 Screw, (2)
14 9751060 Support, Fan
15 9750223 Drawer Rail, Left
10 x 3/8
9750224 Drawer Rail, Right
16 9751020 Motor, Fan
17 9750147 Bottom Rail (2)
18 312701 Foot, (4)
19 9782005 Hinge, Receiver
20 9781904 Support Rail, Pan
21 9782051 Shield, Drawer
22 9782050 Plate, Reflectance
23 420101GM Pan, Broiler
24 9750498 Rack, Standard (2)
26 9782081 Sensor, Oven
27 9781049 Lens, Light
28 3184533 Gasket, Lens
29 9781580 Door Switch
30 420104GM Grill, Broiler
31 9752978 Vent, Burner Box
32 9751644 Screw, 10-24 x 1/2
33 9753067 Extension, Vent
Box
34 9754004 Insulation, Wrap
35 9780265 Screw, 10-16 x 3/8
36 9780275 Screw, #8 x 3/8
37 9751808 Screw, #8x 1
40 9754011 Insulation, Back

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
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REAR CHASSIS PARTS

For Models: GW395LEGQ5, GW395LEGB5, GW395LEGT5
(Designer White) (Designer Black)  (Biscuit)

lllus. Part lllus. Part lllus. Part

No. No. DESCRIPTION No. No. DESCRIPTION No. No. DESCRIPTION

1 9751051 Back Panel,Chassis 9 422222 Screw 17 9752462 Single Position

3 9751353 Panel, Rear Cover 10 424238 Washer Device

5 9750526 Bracket, Lock 12 9750965 Switch, Interloc (Not Serviced)

6 9751500 Bracket, 13 9750887 Screw, (2) 20 98884 Screw
Regulator-Valve 14 9750888 Nut (2) 21 340184 Screw 10-16 x 11/2

7 9752404 Oven Lock Assembly | 15 9750523 Rod, Lock 22 423247 Screw
(Includes Key #17) 16 258076 Block, Terminal 24 9780265 Screw, #10 x 3/8

8 9752409 Solenoid

8187631

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
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MISCELLANEOUS PARTS
For Models; GW395LEGQ5, GW395LEGBS, GW395LEGT5

llus. Part

No. No. DESCRIPTION

(Designer White) (Designer Black)  (Biscuit)
lllus. Part lllus. Part
No. No. DESCRIPTION No. No. DESCRIPTION

SPLICING WIRES—-25FT.
LENGTH

242828 Wire, Black
12 Ga. 150°c
242820 Wire, Black
14 Ga. 150°c
242821 Wire, Blue
14 Ga. 150°c
242822 Wire, Brown
14 Ga. 150°c
242830 Wire, Brown
14 Ga. 200°c
242823 Wire, Green
14 Ga. 150°c
242824 Wire, Orange
14 Ga. 150°c
242829 Wire, Red
12 Ga. 150°c
242825 Wire, Red
14 Ga. 150°c
242831 Wire, Red
14 Ga. 200°c
242826 Wire, White
14 Ga. 150°c
242827 Wire, Yellow
14 Ga. 150°c
242832 Wire, Yellow
14 Ga. 200°c

PAINT, TOUCH-UP (1/20z.)

72017 White
72107 Almond
511873 White Porcelain
(20z)
4392899 Biscuit

“NOTE: Cooktop Surface is

Porcelain; All Other Panels are
Painted Surfaces.

PAINT, PRESSURIZED SPRAY
(12 0z.)

350930 White
350956 Almond
285006 Superior Black
206922 Primer (White)
4392901 Biscuit

PAINT, BULK (1 qt.)

799344 White (Uncut)
978883 Almond (Uncut)
4392900 Biscuit

REFINISHING MATERIAL

799832 Kit, Porcelain
Repair
(White)

242756 Touch-Up
Self-Clean (1/2 Pt.)

INSULATION

9751164 Insulation, Wrap
9750221 Insulation, Rear
9751323 Insulation, Bottom

CLEANER, COOKTOP

3184477 Glass Cleaner
3183488 Scraper

Miscellaneous

Trim, Back Cover
9753267PB Black
9753267PW White
9753267PC Biscuit

ACCESSORIES

241430 Foil, Aluminum
Oven (18" X 25")

CONVERSION KIT

Gas Conversion Kit
9753054 (LP)
9752717 (Natural)
LUBRICANT
261582 Grease

WIRING HARNESS PARTS

9782345 Harness, Wire
(Main Harness)
9754289 Harness, Wire
(Neutral Gas)
9752769 Harness, Wire
(Dual Cooktop)
9750744 Harness, Wire
(Oven Door)
9755256 Harness, Wire
(Spark Module)
98997 Clip
3196520 Clip
20082084 Tie, Wire
9781055 Cord, Power
9751868 Grommet Harness(2)
9750984 Cable Hanger

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
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